

Reliability Laboratory

TEST REPORT

Report No.:	HC10053/2016		
Page:	1	of	3
Date:	Janu	ary 14, 2	2016

GEOVISION INC. 9F, NO. 246, SEC. 1, NEIHU RD., NEIHU DISTRICT, TAIPEI CITY, TAIWAN, R.O.C.

The following merchandise was submitted and identified by the vendor as:Product Description:GV-HOT SWAP SystemStyle/ Item No.:GV-HOT SWAP SYSTEM 3U, 16-BAY/ Carton No.1Quantity:Total 1 carton (1 piece of product inside)Testing Period:Jan. 12, 2016 to Jan. 13, 2016

We have tested the submitted sample(s) as requested and the following results were obtained:Test Required:Packaged test according to ISTA 1A:2014

Non-Simulation Integrity Performance Test for Individual Packaged-Products

Test Criteria: (Defined by client)

- 1. For product(s): Examine the appearance of the product by visual check after packaged test. No visible damage (such as crack, breakage, ...etc.) shall be found on the product.
- 2. For package: The integrity of package shall be retained. The container still affords reasonable protection to the contents, maintaining the correct position of product, and sufficient rigidity.
- 3. Functional check: Connect the specimen with rated power $110V_{AC}$, then examine the booting function of specimen could work normally or not.

Conclusion:

In our opinion, the submitted sample complies with the ISTA 1A Package test.

Test Results:

- PLEASE SEE ATTACHED SHEETS -

Signed for and on behalf of SGS TAIWAN Ltd.

Winson Tseng Asst. Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>www.sqs.com/terms and conditions.htm</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms - edocument.htm</u>. Attention of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction unadviful and offenders may be prosecuted to the fullest extent of the law.

N SGS Taiwan Ltd. N 台灣檢驗科技股份有限公司 t

No.31, No.33, No.35, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五權路 31 號, 33 號, 35 號 No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134 號

t (886-2) 2299-3279 f (886-2) 2299-9558

www.tw.sgs.com Member of SGS Group



Reliability Laboratory

TEST REPORT

Report No.:	HC10053/2016		
Page:	2	of	3

1. Packaged test--ISTA 1A:

Test Equipment:	Duond	Model	Sovial No.
Vibration Tester	Brand CHUN-YEN	CY-6120A	Serial No. 1999-12
Drop Tester	King Design	KD-128A	WR112197097

Lab Environmental Conditions:

Ambient temperature: (25 ± 3) °CAmbient humidity: (55 ± 20) % RH

Test Method/ Specification:

1. Vibration test:	
Vibration mode:	1" peak to peak orbital motion
Frequency:	<u>260 CPM</u>
Duration:	Total ~54 minutes (~27 minutes/ orientation)
Number of Impacts:	Total 14200 (7100/orientation)
Test orientation:	1. Place the specimen upright (bottom of package faced down)
	2. Horizontal rotation of 90°

2. Drop test:

Drop height:	<u>460 mm</u>
Drop sequence:	1 corner, 3 edges, 6 faces (total 10 drops)
Test surface:	Steel plate of 1 cm thickness

Physical Description:

Carton Style:	<u>RSC</u>
Carton size:	L: <u>780 mm</u> W: <u>620 mm</u> H: <u>290 mm</u>
Weight:	<u>24.71 kgw</u>
Reason for Test:	New X Revised Other

Description of Package:

- 1. Double wall corrugated carton was closed with clear plastic tape. (as shown in photo 1)
- 2. The product was packed by two bubble bag. (as shown in photo 2, 3)
- 3. There is 1 product inside carton. (as shown in photo 4).

Test Result:

Pass X

Failed

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,可時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>www.sqs.com/terms and conditions.htm</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms - edocument.htm</u>. Attention of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

No.31, No.35, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五權路 31 號, 33 號, 35 號 SGS Taiwan Ltd. No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134 號

台灣檢驗科技股份有限公司___



Reliability Laboratory

TEST REPORT

Report No.:	HC10053/2016		
Page:	3	of	3

Test Photos:



– — — The End of Test Report — —

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>www.sqs.com/terms and conditions.htm</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>www.sqs.com/terms - edocument.htm</u>. Attention of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document document approval of the Company. Any unauthorized alteration, forgery or falsification of the alternated to the fullest extent of the law.

No.31, No.35, No.35, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五摧路 31 號, 33 號, 35 號 No.134, Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/新北市五股區新北產業園區五工路 134 號

SGS Taiwan Ltd. 台灣檢驗科技股份有限公司_

t (886-2) 2299-3279 f (886-2) 2299-9558

www.tw.sgs.com Member of SGS Group